O it .« i i it 0t o i . S i e R A R o

A Sl W o B s L B

ILLUSTRATED SPARE PARTS LIST ===~ "
FOR

HIGH SPEED

CYLINDER BED INTERLOCK MACHINE

‘-dfci,a@p\‘;;»i Loex,,

e e :
/O\._:‘.Z\ S A N - T

MODELS
KC3-3600 . KC3-3700 KC3-3611 KC3-3603

KC3-3603-11 KC3-3703 KC3-3703-11 KC3-3613

KC3-3735  KC3-3785 KC3-3640P KC3-3645P
KC3-3742P






MISCELLANEOUS COVERS(1)

Ref.
No

O Weoe IO U s

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35
36

Parts
No.
3100012
110045
3100013
0068011
0020758
0020552
3100010
3100011
0093864
390001

3100000
3100040
3100041
3100042

160000

3100043

3100044
000924
3100045
110013

0094201

110012
3100046

300101

170002
3100004
3100005
0020143
0020144
0020137

005075
120016
000726
009875
390002

Amt,

Description M 4 Req.
Top Cover = « « = = o = « o « » .E:jJ}\—'°"""'T_1
Screw(M4-0.7X12) « « ¢ ¢ o o o o o bR e ¢ o o v o0 0. ]
Top Cover Gasket = =« « « « « J:j])\—}\)ﬂg./ TEXEER
0il Sight Window <+ + « *« « < = ﬂﬂ{}pﬁ&%ﬂ) TEEEEN
Cover Screw  * * * + = ¢ HoN—F T e e e e e e 1
OARing L I (| Uyy R EE R E 1
Head Cover = = ¢ = = « o ¢ « &« AEKEHIRN—=¢ s s ¢« s & & & 1
Head Cover Gasket s « « ¢+ « ¢« ¢« « s Ay KHN—Ny XV + 5
Head Cover Seal Plug <+ <« = « - CEERA L L s e e e 1
Brand Name Plate =« + = = « « « GEAR « » o e e e e e e 1
Machine Frame Unit =« - « - - T—LXy K(#) . « . 1
Side Cover Hinge + » = = ¢ « « A AT VA 1
Side Cover Hinge Gasket s <« = - Ly s A //‘/\/ﬁ‘:/ .1
Side Cover Hinge Pin =+« « « « - Blx hNN—pr oy t s
Screw (M3-0.5X3) « « « « « - -« ERIds % 5 & » w = = & & = 1
Side Cover = =+ « « » = SRR (55 I G
Side Cover Gasket + « « « « « « ﬁf‘,ﬂ#j&)\’—)\"y Xiimm @ wy
Seal Plug(Rubber) « + « « « « = (i [ A 1
Cloth Plates « ¢ « « « « = o« & 9[]7\7]/ . —_—
Screw(M4-0.7X8) + + « « + « . Bt e m 5w ® s 4 5w e
Cover Latch Spring =« ¢ « « « - AN=—F9FNR - o o o v 1
Screw(M4-0.7X5) « « « « - - sER e w0 M % B Y B o 1
Side Cover Hook® = » + « « « = BB hIN—T92 ¢« « .. 1
Conical Spring Washer+ <« « - - MARR TGN e » v v 9 5 = 1
Screw(M4-0,7X5) « « « « « « 1 & 2 T T S 1
0il Reservoir =+ « < « - S | s« i S .l
0il Reservoir Gasket « « « » » « « SNy o o o v o L4
Magnet « « + « -« e s s s e & @ 7('7:1’\/‘ | |
Magnet Holder « « + « « ¢ « « EAZ0 SRS . U AP 1
Drain Hole Seal « =« « » « « 1 E - SV AETE )RS |
Screw(3/8-24X8) + + + + o ERY e e e e o i
Screw(M8-1.25X 20) kS, s s e w s B % g
Model Plate(See page 44) - : Egiﬁtﬁ(44/\*—;/$%ﬂa) ‘1
Rivet s ¢ * o o o o o« o o o & e b AgE o 0L 3
Screw(M4-0.7X10) = « « « « « « & 150 7 2 B R ¥ . .9
G e % & v 58 5 55 5 0 n 9

Brand Name. Plate+ « « « « « .

AN (1) 1






MISCELLANEOUS COVERS(2) H N —B81% (2) 2

Ref. Parts Amt
Na_ Na Description ) % Req.
1 3100022 Cloth Plate(Large) <« « » « « « « . DAL L—RR) = s = » s 1
2 120009 Screw(M4-0.7X12) + = ¢ ¢ ¢ o o vt bR 0 v 0 v e . B
3-1 3100023 Slide Cover(32,40,48,56) =« « + - f"%l}tﬁ TR R R 1
3-2 3100400 " (64) « « v v v v v v a AR FIEEE N
4 3100020 Crank Chamber Cover » + « » « + « . ‘)‘73?3;\--. Cee e e e
D 3100021 Crank Chamber Cover Gasket « + - ")‘jJ)‘J)\—-)\jﬂp_/ T
6 130003 Screw(M4-0.7X7.3) « « « « ¢« o . . IR v ¢ 86 v o v v 4w 7
7 0093864 Seal Plugs « = « « ¢« v« « v v o . .3 TR . € % d e oo 5
8 0065275 Seal Plugs = + « « o « « « « . 2 S 1
g9 3100017 Rear Cover Gasket« « « + « . . ?ﬁ:jj}\"-—)\"y el w o 3 5 s 1
10 3100016 Rear Cover «+ =+ « « « « « « . .. -iﬁj}}{—- e e e e o
LI 110013 Screw(M4-0.7X8) « « = ¢ o v v v W FRU e v v e e 10
12 3100070 Needle Bar Guard + » « - « « + . cEEH—RK . ... c e
13-1 3100024 Supplementary Slide Cover (32, 40 48,56) #Y) %ﬁiﬂ@ﬂb#ﬁ ------ 55
13-2 3100401 " A () I 2 1
14 3100049 Stitch Plate Support « = + « « . -wmm&- tee e . 1
15 110041 Screw(M4-0.7X8) =+ « « « ¢« . . .. IEREF w5 % % % % a TEET
16 000924 Seal Plugs = « ¢ ¢« ¢« o« o« 4o o 'gin:. SRS BN e owow]
17 3100050 Feed Regulating Pushbutton =« + - - Touvaliy.e oo, .. ]
18 3100051 Feed Regulating Pushbutton Spring * v aKa ,/l\:(\ R |
19 0033024 Retaining Ring = « « « « « « . .. Aoy e oo ... i
20 3100053 0il Defender + « « « « « o v o .. i1 o R S “ ¥
21 110012 Screv(M4-0.7X5) « « « « « o . .. J1o0 7 2 .
7 190005 Screw(M4-0,7X5) « » « . . $ @ BN ARG G b e s 9
20 000651 Knock Pin« « « « « v o v o CE LG s 5 8 s e e 9
24 3100030 Front Cover Hinge+ + « « « « . . . ] AT TR 1
25 110016 Screw(M4-0,7X14) - « + « . . R o= 3 .9
26 3100031 Front Cover(Lower) + « « « « . . . gu&ﬁ#}j)\—(“ﬁ) ...... 1
27 170001 Screw(M5-0.8X8) + « « . . EEEEEEERT S 5 9
28 300100 Conical Spring Washer+ « « « . . -[[[]_}\:(\'j)/-‘, e e e e a9
29 160001 Screw(M4-0.7X4) « « « « « . .. | o8 3 5
30 180005 Screw(M5-0.8X8) « « « « + . .. N 0 R c e
31 3100032 Front Cover(Upper) =« - « « « . . . an‘ﬂ"s:jj)\gﬁ( k) s 5 815 @ 1
a9 130002 Screw(M3-0.5X6) « + « « o . .., eftd s o % % i ow oo o 3
33 000538 Washer « « « « « o v o oo oL L, PlLgides « & % 8 % 5 w w 4
34 0094201 Cover Lalch Spring + « + « « . L BRSSP ¢ w6 o a ]
a5 100001 Niots o & 5 @ P Fuks 86 0 0owenes ]
36 110031 Stop Screw(M4-0.7X12) « « « . . . AT HIES 5 6 v w ey 1
37 3100071 iyelet Cover « » « « v o v o . L, BTN s v 5 5 5 5 o o« 1
g8 0065316 Needle Thread Take-up Guard + - - - S YH—F - oL 1
39 000629 Seal Plugs « « « v« v v L o L., ,jﬁ\ ------------ 1

40 160007 Screw(M6-1X6) + « « « < . . . " PR E Ao B o e .



4 1 40 4 4 n B W W L dl -_—

B Th, T

1Y

M

e 4 4 A AT AT Al T



MISCELLANEOUS THREAD EYELETS

Ref.

e
=]

oo
CDC.D@“-—-}O?UIJL'&JM}-—-E

11
12
13

T
L

1o
16
17
18
19
20

21
22
23
24
25
26
27
28
20
30
31

32
33
34

45
36
37

Parts
__No_
0093863
0090814
3100086
0090847
0090071
000177
0031111
009835
0090812
3100075

0090856
0080807
3100074

110013
3100080

110009
0093556
3100088
3100085
3100084

170004
3100076
110101
3100083
3100082
110100
0020119
110100
00637104
0021735
(000651
3100382
J100381
0003517
0093526
009352

o Amt,
Description mo_ % Req.
Thread Tension Spring Cape » + « & SR FNK %y L) e ud

Needle Thread Tension Spring « .+ . P E e U S 9
Ornamental Thread Tension Sering MU RBFENR . o . . . L 1

Looper Thread Tension Spring « - . W—NBENK - - . . ‘o]
Thread Tension Spring Retainer - - L. B R S,
Felt ......... ® v e 4 e . 71.”-/ f\ N I T TR, ,fl
Tension DigE ="« o v 5 5 o w w w P13 o 11| ]
Tension Post « o o« « « o . I ;ﬁgﬁ‘;ﬁ‘ ......... . 4
Tension Post Ferrule » + « « « . . IR - L 4
Tension Disc Separator « « « « . . BB v ..., s
fension Disc Eyelet s + » o o + . . R FIMAE - - .. ... 1
Thread Lead-in Guide  « « « « . . RFFERE + v v von ., 4
Tension Post SUpport = o o « a CRHEFE oL 1
S(:rew(Mil—O.?XS) ....... AR E S e W E e e e 6
Ornamental Thread Take-up Eyelet MUK AE. - ... 1
Screw(M4—0.7X8) C N e e e e . e o v oo oL, 6

Looper Thread Eyelet (Long)

}{/—-—/\O}’{QE(E&) R B |

Supplementary Tension Spring « « PFFNRR oo oL 1
Supplementary Tension Disc(Lower) - AFFMOR) « o v o v L L 1

Supplementary Tension Disc (Upper) - NFFM(E)Y -« o 0w . ]

Screw(M3-0.5X9.6) + « « . . . . . Tl ]
Tension Disc Guide + « + « + . . . NRFIMA AR - o o oL [
Screw(M3*0.5X3) L R e 8% 5 0w s 1
Looper Thread Guard - v E e S AV L S 1
Looper Thread Eyelet (Center) -« - CH—=NpEEHY ..., 1
Screw(M3-0.5X6) + + « o+ . . L 25 1
Thread Eyelet Pipe(Short) + « « . . RENL ) ... 9
g(.].pw(M{)_Q._gxf}) ......... ST 5 0 e s oa ok ]
Thread Guide Plate « « . . . . . . Kﬁgggwqﬂﬁ .......... 9
Thread lye ey Pipe(Long) « « o . . AT <7 S l.
R L R I B m 0 6 o i ' [
S Device,Complete Sar o« o . L L L SR - .. |
S Conla iner . e oo 0L AL I |
Dl Wick « -« v 0 v v o0, o I
S Pellly STag %o v v % 5 3 o o G2l b s e L I
Felt, = v v v v v o 00, L, BPZTe s % o v x5 g . |
Needle Thiead fiyelel, « - . WL E LRI & o B e o e |

X RefNo., 38 1o 53 «.... See the folloving pape.



23




MISCELLANEOUS THREAD EYELETS

48
45
50
ol
52
53

¥ Ref.No. 1 to 37

Parts
_ N
005431
000538
0090068
110008
3100072
130003
3100087
0032425
0032426
001093

3100081
0063074
001818
0037108
0035813
000360

i B £ 3

Amt,

Description m_ & Req.

Screw(1/8-44X3) « « « « ¢ « o o Htns e w & 6 & 5 % & 8 & o
Washer =+ « * ¢ s « + « ¢ & & o o & rjvi/-\/ ® s s s e s e s s :?
Needle Thread Guides » » ¢ % o & S@Piglre o o w o v v & u w1
Screw(?ﬂd-ﬂ.?XS) s e e e e e R 53 T TR N 1
Needle Thread Eyelet - = « - - « . Pt - - - B ]
Screv (1/8-44X5)e « o « o o« o+ o . e o v v w5 5% 3 59
Needle Thread Retainer Support -« */©ZFHFEH - « ¢« ¢« « ¢« v v . . 1
Needle Thread Retainer Dice+ + « - /NFHFM - « « « « ¢« o .. 1
Needle Thread Retainer Spring+ » * /NFFINH e o ¢« ¢ o v v L. 1
Screv(1/8-44X2.2) + « « « « SR P G R b oo o ow S |
Ornamental Thread Guide+ « « « « «fiUARE - « « « « o . .. 1
Supplementary Thread Guide + « -« - /NFHEHRE -+« « « « . . 1
Tension Post ¢ « ¢ o o o « o o« & . ;"ﬁjﬂ%% R
Supplementary Tension Disc =« « ¢« < /NEHFML » « « « o« « « & ]
Supplementary Tension Spring - + « iU AT AR « « « « . . 1
NUL * ¢ ¢ ¢ ¢ ¢« o o o o o s o o o & —j—y }-\ ...... R

See the preceding page.






WISCELLANEOUS BUSHINGS Tyl A4

Ref.
No

O Woe -1 OV LD

Parts
No.

3100106

3100107

" 3100099

0030281
3100100
0063055
0093454

3100101

3100108
0093201

3100098
3100080
3100091
3100094
3100095
3100096
3100097
3100006
3100092
3100093

Description | fn 4 QEL
Needle Bar Bushing(Upper) * * * = - $t#Tvva (b)) » o - - i
Needle Bar Bushing(Lower) s = « = + T o v a(F)» » » » « ¢+ 1
Presser Bar Bushing+ = ¢ * =+ » ~¥WIZHT o2 o o o v ot 1
0i] Seal + + + v o s v oo o F AT U e e e e 2
Spreader Driving Bar Bushing - - PRI =N T e e o L
Oil-Seal""°""""73‘/f)b"‘/—}b' ....... 1

Spreader Driving Shaft Bushing(Left) fiil)fjL— V87 v > o ()l
Spreader Driving Shaft Bushing (Right)ffit) )b — &7 » & a (£7) 1
Foot Lifter Lever Bushing-+ =+ + * * MW7 v o 9
Needle Thread Take-up Bushing(Front) 1wV 7w o 2 (i) » « 1

Needle Thread Take-up Bushing(Rear)#th#VE7 v a (#)« -« - 1
Loper Shaft Bushing(Left) « « « « « F#iTwva (k) » + « il
Loper Shaft Bushing(Right) « « -« * ST o m ) s 5 e !
Differential Feed Bar Shaft Bushing(lLeft) #ix&Ud~T v 2 (A)1
Differential Feed Bar Shaft Bushing(Right) L VBT v o 2 ()1
Feed Bar Lift Shaft Bushing(Left) » iZU L TF#IT v a2 (k) + - |
Feed Bar Lift Shaft Bushing(Right) U ETF#i7 v a(f)+ » -1
SealPlug"°""°""'§'§@ ............ 2
Looper Driving Shaft Bushing(Front))b—\#47 > > a (§i) - « » -1
Looper Driving Shaft Bushing(Rear) Ju—NE T o2 (f) . - - -]






MAIN SHAFT DRIVING MECHANISM Tl 5
Ref. Parts Amt,
N N Description i 4 Reg.
1 3100130 Pulley +* = « « « ¢ ¢« ¢ v v v . . . - — e o o o 0 a0 v v, 1
2 160005 Screw(M6-1X8) + « « + « o . . ., kit s ¢ wowow s : wdl
3 160007 ScreU(MS—IXS) * v e s e 4 s 44 . ERSTFS & o » 4 5 % % 4y . 6
4 0093089 Ball Bearing(Right) « « ¢ « « « . . R—IuX 71 DT .
5 3100128 Main Shaft Sprocket(Lower) =« + + AN LY LE) s » « = 5 1
6 0093090 Ball Bearing(Middle) + « « « « . . R=R7YY T ). ... 1
7 3100132 Lower Shaft(Right) « + « « « . . . TR e 1
8 3100122 0il Pump Driving Worme« « « « « « . e A 1
9 3100127 Counterweight (Small) « « « + « . . INT SERE ROA) s o« o
10 - 110009 Screw(M4-0.7X8) + « « . . . R {25 5 2
11 3100123 Ball Bearing(Left) « « « « « . . *R—WRPYLT(H) . .. .3
12 3100121 Lover Crankshaft + « « « « « o . . 1Y MY R 1
13 160004 Screw(M6-1X4.8) + « « . . . . CRUEREE Y o v w w5 e s 9
14 001107 Roll Pin + = + + « « . . e 8 SRS v i e 3
15 330001 Seal Plug* + » = v v v v v v .., e - 1
16 3100120 Lower Shaft(Left) « « « « « . . ., i (E:5) R 1
17 000337 0il Wick = « « o o o v v v v v . .3 P 3
18 310012 il Yack = = = & & 4 * e e 4 e e a3 P /)
19 000730 Seal Plug* =« « « ¢« v v v o v ... FHEE® * * ¢ o e e ww ... 1
20 3100126 Collar = « « & ¢ v v v w v . ... BTG5 % a w5 % o s 1
21 160000 J— (MA-GIRI = 515 5 5 = o « & BT » o s C W 9
22 3100125 Looper Thread Take-up+ + + « . . . THREFH A v e e
23 150000 Screw(M5-0.8X4) « « « v . . ., . IR 4 6% o 5 5 & . « .2
24 3100263 Supporting Plate « « « « . . CALRERAR - - .. 1
25 130002 Screw(1/8"-44X6) o v o v v o . . . AR e e e e e e 9
26 000463 Laced Wire « = « « .« . . . ., , E—IVCRBERMBELE) « « - .
27 3100264 Thread Take-up Eyelet (Left) « « - - BLRE(FE) » + o v v oL 1
28 3100265 Thread Take-up Eyelet (Right) ALY+ 5 v n 5 R e
29 110027 Screvw(M2.5-0.45X3.5) « « « . . . . R . e e e 9
30 3100262 Supporting Plate Basement » + - » . NORERAE -+« o oL 1
31 160001 Screw(M4-0.7X4) « « « « . . . ., IR e 5 5 5 60w w w5 . 1
a7 120002 Stop Screw(M3-0.5X15) « « « . . "RPG TR B S e mm s 1
33 000012 Lock Nut < » ¢ s ¢ s v v v o, ., BOPFOoRhes oo 00a. 1
34 3100267 Supporting Plate Return Spring + «RUMNK s v v v v v .. .. 1
35 110026 Screw(1/8"-44%6) « + » « 0 o . . . T & g% e i i
36 340004 PARi~ v % & 4 55 « s 0 9 % % 5 se e t°:/ S 6 e e e 2 1
37 3100260 Basement Shaft « « . . . .. .., Bt - - .0 .. L 1
38 3100261 Collar + « ¢ ¢ o v v v v v v ... HI— v v v v ... “.w
39 3100266 Cast-off Plate + « - « « . . ... ARA - - 0oL L ]
40 000531 Washer « « « « « v v v v L L ... T % o oo e uuy . 1
41 110002 Screw (1/8"-44X6) « « v v v v . . . i1 £ .
42 3100268 Stop Bracket « « « « v . .. .., AboSEBe oo, 1
43 110041 Screv(M4-0.7X8) + « « « . ..., IERIFS & o v w86 0w w s 9
4 3100270 Supporting Plate Stops « « « . "B A R oL 1
45 3100269 Stop Spring+ + « « « . . ..., , BAMEARNS TN o . .. 1
46 170003 Screw(M3-0.5X3) « « « v v . . . BRI o w6 . 1



20

37



UPPER SHAFT & NEEDLE THREAD TAKE-LP MECHANISM

Ref

s .
OO oo ~J O U I L q‘__..|.;
=

12
13
14
15
16
17
18
19

20

21
22
23
24

)
L

26
27
28
29
30

31
372
33
34
39
36
<)

Parts

_ No._

3100280
160005
160007
000989
0093080
3100129
3100288
3100281
3100282
3100283

3100127
110009
3100284
0060057
0093154
160004
000926
0093215
003792
003793

0095170
005071
001174

0095168
004312

3100285
120013
120015
000555

3100286

3100287
3100078
000600
005650
0063096
3100079
110004

Description

landwheel » = « = = + o « « o o
Seres (MB=1X8) « « + « « « + « &
Screw(MB-1X6B) + « = o « ¢ o o .
Handwheel Mark « » « « « « « « &«
Ball Bearing =« = « « -« o e i fe
Handwheel Adapter s« « « « + « «
Timing Belt s « « « - - & .E
Upper Shaft Sprocket (Upper) + « -«
Upper Shaft(Right) =+ + « « « «
Upper Shaft Joint s « « ¢ « ¢« « «

T

Ll U S V) MRS 6

_ Amt

m__ A Req.
INATRA =I5 8 0o @y 1
ey ¥ P Y s . 9

F15= P 2 T T T « s . 10
NV RKRA =) — 9 « & gl
IR—JU X7y . e e e .9
FHTH « o v v v 000

CBAIVTNIU R ]
eI Tl O] v v 8 8 e 1

LG - - !

Counterweight (Small) =+ ¢« « « « . )\7/1“}14’ T\(/}\) 2F e
Screw(MA-0,7X8) « = ¢ ¢« ¢ v ¢ o W FRV e 0 0. e e e
Upper Crankshaft « « « » - . e e '7t$m{777’/¢f ........ 1
Retaining Ring + =« « « « « & . o 1k A - A A 1
Ball Bearing =+ * ¢ <« + + « ¢ « ‘I’—)L«f\j’l}_/)j ------ 9
Screw(M6-1X4.,8) + « « » = « « . N e, v 5. v 8 3.9 5 &' 4 |
Rubber Seat * = + + « « « « « . s KB i g g o "

Counterweight « = « « « « « + « & INGURFEAL s ¢ 6 s o a]
Serewiii=120%00) = & 8 & wom o mfimdie o m mom 008 @ & S 1
Screw(M8-1-26X16) =+ « + « « « GRS il ) b o -3 @il
Connecting Rod + = « « = « « « . HrEUOoy R - o o .. . 1
Serew(11/64-32X14) « « « « « « & ﬂ:;(\/ ........... o
Serew(J/BI-40X16.3) » w5 2 2 & S 4bmtd e o w o v 0w @ 95 . 9
Guide Fork = * = ¢ v o o o o v v VB (A e o o o o 0 v 0 o 1
Screw(1/8-44X7.9) « « « « « + . AT e 8 Y B e e 7
Driving Lever s « + « « -« S ﬁ‘l‘—ﬁ.j@ﬁ Vdiflifsg e - o - o o o 1
Screw(M6-1X15) « « « = « « . ¢ 3 BgbER A R e el e e e e 1
Screw(M5-0.8X10) ¢« « « « « « « . e e 4 2 8 % e e - e 1
Washer =+ ¢ ¢ s « ¢ « « & R Ly R L T 1
Spacer *+ * * + ¢« o+ o « e e A G 5 T 1
Driving Shaft « « + « « « « « & Bropge)dff o - o o o 0 L. 1
Bracket= = » = % @ » 2 &« ¢ s o Hrmyse. o ... « o oa e
Spring Washer» « = « « « ¢ « . . ALY T Do« v oo o]
Screw(M5-0.8X14) « + « « « « « Ry o o v o oL, .1
Needle Thread Take-up+ « « » « « - $tp@ULE: - - - -+ + . . 1
Ornamental Thread Take-up+ « + « « fi) R4 « « o« « o o . .. 1

Screw(M3.5-0.6X8) « « « « %“-u &

R e o 0 o e e e 9






AEEDLE BAR MECHANISM

Ref.

No

O W oo ] - :
[ 0 IV A L B O

[—y

1~
=
1153
11-4
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31

Parts
__No_
0065340
004358
0063044
000548
0093184
002043
3108100
3109101
3109102
3109103
3109104
001300
0095914

0093170
0093171
0093172
0093174

009142
3100291
3100290
0093212
0093213

000321
0093214

003647
0093186

0093179
110010
3100256
3100254
110013
0010017
3100253
310007
3100250
310006

000637

7

; o . ' Amt,
Lescription 33| 4 Req.
Needle Bar + » = o o o « o« o o o . - o o ... L., H_(IL
Screw(9/64-40X5.6) ¢ = « + o o o IBSE3F e o 3 ¢ 4 % 6 v 0 s 4 1
Needle Bar Thread Eyelet + » « + %fﬁg‘flg """"" 1
Washer * * ¢ « ¢ v« ¢ o o o o v . . T/ % W & e v W B 8 1
Needle Bar Bracket » « » o ¢ « « & %{‘ﬁ?@# .......... 1
Screw(11/64-40X11) « « « « « .« . . ERYG e o m g ww e -y ]
Needle Clamp(32) +» + « - « « . . . SribA s & 5 o o 6 5% & w 1
» #o(40) - ¢ v v e e e . L T T ]

" " (48) ......... L 1

n " (56) ......... L T 1

" L T R e Boooe e e e e s e, 1
Needle(UY128 GAS) ......... f—[— ............. 2
Screw(1/8-44X2.4) + « « ¢ o « o . RIS e w8 e 3
Ornamental Thread Eyelet + « « « . MEURE « - v o 0oL 1
Stitch Plate(32) + » - « « « . .. 70 S 1
" #(40) ¢ v 0 0w e e . B OB ON e E R 1

n ] (48) ......... I 1

" B OHBA) & 5 & e oo o L 1
Screw(9/64-40X4.8) + + « « « . . | - . 9
Connecting Rod,Complete Set « + + - Moo R@ER) - - - . . .. 1
Connecting Rod =+ » + « « « v . . . RO EE > 595 6. 1
Roller Bearing « « « « ¢« ..., b= R Tl « 5 w 2 1
Connecting Rod Pin « « « « « « + . %P#ﬁn P RE s & v o5 1
Oil Wick * » o o ¢ o 6 o o & & & o2 a5 W oo e 1
Connecting Rod Ring+ » « « « + . . ﬁf@n SEYYH s 6 8 b, o » 1
Screw(1/4-28><4.8) ........ J_E:/?\ ........... 2
Slide Black» + = ¢ = & & ¢ ¢ & « . %{'ﬁ%]ﬁ% ......... 1
Needle Bar Guide * + + « « « . . . FIEERA. - ... L, 1
Screw(M4-0,7X16) « « « « « o v . ., Wil v m 5 ® 8 %ar w o i 9
HR Device,Complete Set + « + « « . HREGE (M) « « « v ¢ v v .. 1
HR Container « « « « « « o . . ., AR 4 5 w wim 5 % 50 &0 o 1
Screw(M4—0.8X8) ......... BT 58 3 B @ by u 2
Pipe JOITE. « = o ® @ 5 & % w = = NLTHE. o oo o ... 1
i) Tilbe -5 & 6 = w v 5 5 8 8 5 = & b DATE S 1
Felt'-"'-'-'°-----7:|:}l/i~ .......... 1
HR Cup = = ¢ ¢« o v v v e .., HRB e o o v v s o v ., 1
HR Felt s « o « ¢« « v v o . . SALERY ol R 1
Seal Plug+ = ¢« « « « « o . . . .. ﬁ% ............ 1



e &
[ AR S RS W 5
=W ) R

L Wy




PRESSER FOOT MECHANISM i 7 8
Ref, Parts Amt .
No No Description o Req.
1 0077270 Presser Spring Regulator =+ + - - - HTHEEARY « « o o v o o i
2 0090620 Cotter Pin « « = ¢ o » ¢ o ¢« ¢ + & B s w5 5 % 8 % W w s 1
3 000445 Lock Nut + « « = ¢ ¢ v v 0 0 v v O PFobhe oo, 1
4 0065372 Presser Bar Spring(Quter) « « « « - FTIENAR(E) s v o 0 0 0 1
5 0063087 Presser Bar Connecting Bracket TIN5 © 4 o e w s s 1
6 004440 Screw(11/64-40X8,3) « « « « « + .« 1 o S R I N 1
* 0093483 Presser Bar Guide+ » « » = « « « . HIHERN-. -+« « v .. 1
8 004441 Screw(11/64-40X16) = = « « « « « & RS s & 8 % 5 6 0 0 v oa s 9
9. 0060142 Presser Bar Spring(Inner) « « « « - oA - - 0. 1
10 0093480 Drdor Do 5 s 5 o o 0D e & i o - R 1
11 0093611 0il Protector Ring + + « « « « « & Y T s & o v v ow = 1
12 0063079 Stop Collar s~« « « « ¢« « v ¢ o o . AhoFHS—=¢ e s s o .. 1
13 0001459 Screv(9/64-40X3) = ¢« « « . .. RS s o vy 5 5 5 5 5 i 9
14-1 0063318 Presser Foot,Complete Set(32) « « « T ($) « « « « « « « . . . 1
14-2 0063318 " "' (40) - B~ BEEE o s 1
14-3 0063320 " " (48) B @ o s B A8 1
14-4 0063322 " "o Fllee s B @ woumeonssmns: 1
15 001186 Screw(9/64-40X7.8) « + + ¢« « « . . - 0 A 1
16 0063280 Presser Foot Spring+ + « « « « « . IS IR 5 5 8 5 » = w @ & 1
17 0093487 Lifter Link« = ¢ = ¢ s ¢ @« « & & & MUY « p s w55 & 4 1
18 006038 Screw(3/16-32X2.2) « « « ¢ o o o 1> &7 2 N S R S 9
19 0063083 Lifter Link Lever = « « « « « « .« . BUUED—5 v« o v v » 1
20 000690 Fastener Pin =+ « « ¢ ¢« « « « o+ EREM -5 4 & & & & © o & » 1
21 0063084 Lifter Spring+ « + + = ¢« « + ¢« . . FRTAR I 9N is = = ¢ 5. 5 5 3 1
29 0093491 Collar = = = & & 5 5 & % 5 & = o HS e @ BB S e s 92
23 008604 Screv(11/64-40X5.5) « « « « « « & ERY v o s 6 65 5 5 4 4 9
24 0093479 Lifter Shaft « « » » » + o « o « . R A 1
25 003433 Screw(11/64-40X4) =+ « « « « + .. W e o9 5% e g 9
26 3100292 Intermediate Lever « « « « « « . . sy rn—. . . ... 1
21 120001 Screw(M4-0.7X14) « « « « « « ¢« . . B e we s 5w 8 55 1
28 0077179 Retaining Ring « + « « « « « « 4+ . AR o o0 v v www w s ]
29 0093509 Connecting Pin + « « + « « « o . . ;.8 ol g TR T SR 9
30 0093507 Connecting Plate + « « « « « « o . HEEH . o o L0 L, 1
31 0093508 Lifter Lever(Small) « « « « « « + . BIBHFLUN-ON) - v . 1
32 004591 Screw(15/64-28X9,5) + « + « .+ . . J 1= A 1
33 0066560 Lifter Lever « « « « « + . BRI il %= o V72 G 1
34 0066561 Lifter Lever Stop+ = « « « « « . . il %, A PUACS S NSRS S
35 004358 Screw(8/64-40X5.6) = « » « « .+ . . e s s B a B G s w 9
36 0090801 Tension Release Lever » + « « « + . HREEARE . - - - - 0 oL 1
31 005542 Screw(11/64-40X14.5) « = « « « « e w m g m e w55 1
38 0083545 Tension Release Shaft+ « « « + « . REEAEH . - 0 o oL 1
39 0090824 "~ Swing-proof Spring ¢ + ¢ ¢ ¢ ¢ . . BEHRIN R = 5 @ & 4 o o « o 1






SPREADER MECHANTISM

Ref.
No.

T

Nt—‘r«-‘l—l»—-h--y—-y_‘)_..,_.
O W oo -0 U IOy —

21
27
23
24
25
26

O WO ~I D Ul O po

Parts
No.
3100302
3100300
160003
0077322
3100301

0094566

110009
300006
3100309
000528

100003
0032646
009604
3100303
120013
3100304
3100305
160007
0063051
0063053

0063056
0063057

009526

3100307
3109310
110031

Description

Connecting Rod,Complete Set » « -«

Eccentrics + = « ¢ « ¢ o o o o
Screw(M5-0.8X5) = « « « « . .

Roller Bearing « » « « « « « « .

B 1) 5L — ik 9

m A
')‘i/*“)\ﬂj}\(i‘ﬁ) Al rml il
)!/‘”)\.I.:\'—t_/ ¢ WO
/o . s .
'ﬁ—bw«7U/y....

C ik

=]

- LI T T

Connecting Rod =+ « « « « « « & . . = R s e 2 25 6 4 = 1
Retaining Ring « « « = « v o v o o jLafa. o . ., R
Screw(M4-0,7X8) =+ + + « « . . | R 1
Washer =« ¢« ¢ « « o « s+ s s & o rj.:)y—\—). W0 W R 5w e 1
Adjusting Lever Pin=+ + » « - » WAL= ¢ oo s 1
Washer « * o « o « o & R 7 IU 7T " cee ]
Nut (M6-1.0) + « = « « Smiwis m ML e W g 82 e e |
Collar »*» « = = T s e e e e s .jJ—’_j_.. . L 1
Screw(11/64- 40X O P m BB Rl e w6 w e e s 9
Adjusting Lever s « « « « « « « . . FEILR— o oo 0oL, 1
Screw(Mﬁ-lXIS) L A S - 1
Driving Shaft s « « ¢« « « « o . . Sl ® 8 B e om s 1
Rocking Arm=« + « « « « « o . .. V= NB U o - . . . i
Screw(M6-1X6) « » « « « « . . CHESRIFS ¢ - » m m w B R o 9
Rocking Pin+ « « « « « v« v . . 2 JoemA IR PP o w8 w . ]
Spreader Bar « « « « « « « . . .. VAT - SR s # w]
BushingRing°----------7"y_/11j;/§' ..... . a0
Collar « « o w v E W SR e e . s . 511
Screw(9/64-40X4,4) « « « « « o . . B v o 5 % b o e 9
Spreader Holder « + - e e S ME—INE o w B o oo 1
Spreader « « ¢ « « + o . . T T R S 1
Screw (M4-0. 7X12) . RN S ‘ .-



10




LOOPER DRIVING MECHANISM JU—2NEb K 10

Ref.

(z
=

COWoe 1 U I Lo

—

12
13
14
13
16
17
18
19
20

21
i
23
24
15
26
217
28
29
30

31
32
33
34
a3
36
a7
38
39
40

41
42
43
44
45
46

Parts
~ No
3109300
110020
3100162
110039
000417
3100154
160007
3100077
110101
340008

3100156
3100152
3100157
3100158
110005
300500
3100158
150001
3100160
330002

3100161
3100153
3100155
110019
300000
3100151
340001
100002
3100150
3100147

150000
0065389
3100149
3100140

005071
3100355
3100141

004440
3100142

000637

3100143
120013
3100146
3100145
3100144
000740

Amt.
Description - i3 £ Req.
Looper = ' = = = % 4 % & 444 &3 J 1y A S 1
Screw (M3.5-0. 5)(5) i & 8 f'a e e bRY e e e e e e e e .1
Looper Holder + =« + ¢ = « = C e s JU—INE e e e e e e e e 1
Screw(H3.5-0.6XlO) ........ [ S 1
Spacer (Fiber) » « « « « « « ¢ o s AR—H (T A=) e o]
“Looper Bar Bushing + * + = = - e e JU—INEET g e e e 5]
Screw(MB-1X6) + = = =+ o o o v o ERU e o oo «®w G H 4
Looper Thread Eyelet = =« « = - R AT - IR ]
Screw (H3—0.5X3) P T 1h7‘/ ........... i
Roll Pin = « * = ¢« « « T & | V2 St A SR S S 1
Bushing Spacer * * <« * = *« + * R B T ) ST |
Looper Bar Gulde = = ¢ = = & = = N IVEYAY -3 B R |
Slider * » * * « * = = = o o o o ATAH o o o o 0 0 e o e 1
ider Holder< = <+ & & 8 & & £ v s A"?/(&Iﬁlﬁm ------- 1
Screw(M3.5-0.8X12) ........ 1ol 72 BN NI e e e o]
Spacer(Fiber) « « « = « - e e e e AR—H (T AN e e o]
Slider Presser ¢« *+ * ¢ ¢ = * = ° - ATAHIY » = 5000 1
Screw(M4-0,7X4) « « « » « o o o - [T S %
Thrust Washer s ¢ * * = = ¢ « « =« ATART o x o v o0 o 1
Seal Plug(Kurk) » = = = =« e e e s EERR(OJVD ) e e s e e ]
Looper‘ Bar I & . W @ W )1,__.)\";};,5 o oo W e W W W 1
Guide Shaft Bushings * =+ + = » » » HART o v oo o]
Looper Bar Guide Shaft =« + « = - - HA KRGl « = o000 0o 1
Screw(M5-0.8X35) « « ¢ + ¢ o o 1o B S S I . 1
Washer =« * *» = o ¢ s « o o o o o & lj}/_\,,..... ..... 2
Looper Rocker Adjusting Pin=. « <« « JU— NHige@EIL Y « « ¢ ¢ ¢ 1
Roll Pin = « * =« » R o e 1 V2 < 2 T T T S T |
Nut * « ¢ ¢ » « + @ I e iy 2 N I o]
Looper Rocker Connecting Rod,C.Set JU—/ Ngij#e 0 v K (#) - i
Looper Rocker Regulating Eccentric JU—N\pifkr ¥ » » - 1
Screw(M5-0,8X4) =« « o ¢ o o o . jeies e 8 @ E @« m ow o 1
Roller PEdrinig * =« € ¥ s ® & & & = Z—KIR7ZY T e e ]
Looper Rocker Connecting Rod =+ + « J—N\gijtk v h ..... 1
Looper Connecting Rod+ « » « = « = JU—"0w K e « » o ow w']
Screw(11/64-32X14) « <"« ¢ ¢ = o =« s s o5 5 & % = » o 4
0il Splasher =+ * ¢ ¢ « « ¢ ¢ o o & 73—,(”,7\—}*’-‘7“.):/1.,‘. |
Guide Fork =« * « ¢ o s o o s « o & HLIEA « « o o 0 v v o 1
Screw(11/64-40X8.3) =+ =+ « « ¢ « » i = 5 % % %% K5 4 . 92
looper Driving Lever <« +« ¢ = + - ')D——}\ﬁm%@ ......... 1
Seal Plug+ » « * *+ « « « « « « « & ik e e s e s e e . 1
.Looper Rocker Arm=e « « + ¢ = « « & JU—INEE M e o v o 0 o . e 1
Screw(M6-1X15) = = « = = = « « = & N R —
Looper Thread Eyelet Plate + « ¢+ « AS AR L —k+ « o« o 3
Thrust Roller Bearing+ + + « = - - AGARRNFYH e o o o s 9
lgoper SHafE = # & ¥ & % & 2 & & & JU—INdifl ¢ ¢ o 0 0 e oo 1

Seal Plug ....... W ww W n & 315*%. I 2




R (O |




FEED DRNIVING CONTROL MECHANISH

Ref.
_No_

._.
S L e ~1 O L LS e

11

L
13
14
15

16

Parts
I\[
3100217
160007
0032799
160002
3100216
3100192
3100190
3100189
006212
3100191

3100193
10009
110010
000669
3100197
110009

Description

Feed Lift Lever+s « » o + « « . .
Screw(M6-1X6) = » « « « o o ..
Connecting Rod Pin + « ¢« « « « .
Serew(d=-0,7X2) = % 2 & & & m «»
Feed Lift Connecting Rod + + « -
Retaining Ring + « « « « « « . .
Roller Bearing « « « « « « « o .
Differential Feed Eccentric e« + «
Screw(M5-0.8X6) « « « « « . . .

Differential Feed Connecting Rod

Connecting Rod Pin + « - « « . .
Screv(M5-0.8X7) « + » « - . . -
Screw(M5-0.8X1(0) « » « + « - . .
Washér = =« % 8 8 % % % @ = =
Differential Fred Shaft l.ever « -
Sorew (MS'“U.HX i']) o @ oW &

HITE V) RS b i1

Amt .
ﬁi_gi s »/i‘/ R.?.q,-,
%YL Némfhﬁ -------- I
fl /(\ LN O L T 5
LI f;'}:":/r. 28 ELE & 0
el ® @ el b w B 4
i S, !
” ){% ........... 9
e Il A s v
~HIEY TR EY S 5 v v s v a ]
6 v R R 9
Hfjlg U |5 ) l\ ........ ]
Clsp EESS e = s 53 5% 4 . |
”:;}'\ Bie = 2 893 @ 3's % 5 & 1
WO s 8 8 8 5o Y s |

TS ® B b omom w w Y . . l

SR UL R

RS> 5 % 5 6 0w v w s . |






Ref. Parts

No _ No_

1 3100243
2 160003
3 3100242
4 110022
o 3100241
6 3109200
7 110036
8 3100246
3 3100245
10-1 3109201
10-2 3109210

11 3100187
12 110004
13 340001
1 3100186
15 130006
16 3100185
17 3100183
18 000723
19 3100184
20 3100182

21 110020
22 110023
23 009736
24 3100188
25 110021
26 0032853
27 3100225
28 160007
29 3100227
30 3100221
31 3100222
32 3100230
33 3100224
34-1 3109001
34-2 3109003
35-1 3109000
35-2 3109002
36 3100226
37 110035
38 3100213
39 3100215
40 00006

41 3100214
42 0065403
43 110022
44 3100212
45 0093389
46 3100218
47 000397
48 3100219

NEEDLE GUARD & [FEED DRIVING MECHANISM . B30 KUK ) KRS 12
Amt
Description I 1 Req.
Needle Guard(Front) Eccentric- » « $F%~  (Fi)xxt2 « « « « o1
Screw(MH-0.8X5) =« =« o o o0 . AT s v v w v o« % ow w3 9
Needle Guard(Front) Lever + « « - - A (HiE s« + v o - 1
Screw (M3.5-0.6x10) » « ¢ ¢ 0 0. e B 5 S R S 2
Needle Guard(Front) Holder =« « « « $F%eh (Hi)fr e « = ¢ v ¢ = & 1
Needle Guard(Front) = + + + « « « xR R R R 1
Screw(M3-0.5X6,5) = = = « « & o . o A T 2
Needle Guard(Rear) Lever = + « ¢ ﬁfﬁéff(%&)m% -------- |
Needle Guard (Rear) Holder = + + = - I (BR)E e » v 0 0 0 . 1
Needle Guard(Rear) = « < o « o o & SIS (#) - o 0 0 e |
" ” n o (Extra) s » » + o mo(PEERD - e e 1
Feed Regulating Stap: = = = o = = HEURHARY e o o v o 1
Screw(M3.5-0.6X8) =« « « « « « « . fecfhiFs 008 3 6.5 & 4 W w s 3
Roll Pin = = « = = « « « « « « o & O—J)UE' > e o 0 o o 0 0 v . ]
Conical Spring Presser =« <« « + + « [IPAT= 3 f S U P |
Screw(M2-0.4X4) « « o o o v oo o S LR 2
Comical Sprimg <« = = > » » » & 1 & 11 A 1
Fccentric Cam= < ¢ « « + « « « « EUTxEHL o - . 1
Stop Pin « + » « o ¢ o o o o 4 . G TR B ) I ST 1
Eecentric Pine « ¢ o o o o v 0w EUIXxPUEY e o oo o 1
Main Feed Eccentric,Complete Set - kx> (H) - » « - « 1
Screw (M3.5-0.6X6) « » « « « « . . TPar s § @ W wile e o owon w ]
Screw(M2.5-0,4X3.5) « « « « « - . R v m e s s 5 5 5 3 1
Screw(M4-0,7X6) « « « « « « « o . B s ¢ % & mie o m @ w i 9
Main Feed Bar Driving Connection - #EU U2 « v o v v o ., 1
Screw(M5-0.8X18) + « « ¢ « « « « . IBERsf s & BB sin o w @ § 9
Driving Connection Bushing + « « - #ukU UV Fuq .« « o o
Feed Bar Guide(Upper) + + + « « « « BEUEHAE(L) » » « = v 4 9
Screw(MG-1X6) « « « « « v ¢« o o . il s % o ®s ¢ 5 W B 6 . 9
Feed Bar,Complete Set + « « « + « -« Y 200 0w o o ,
Differential Feed Bar+ « - » + » - AL Er e o o v v o v v u 1
Main Feed Bar « » + « « « « » « + & 23 ) A 1
Feed Dog Key = + + = = o « o o o & = S, 9
Feed Lift Block(Rear) « « « « « « B ()« « - o s 0 o 0. ]
Main Feed Dog(32,40,48,56) =« « « « #&3%U « = « v « o v . .., 1
" (B4) « « « « ¢« o o« & & B s e o s s 4 w4 e .. 1
Differential Feed Dog(32,40,48,56) Fijsk1) » « « o « v o o v o 1
" I (64) ..... Y 1
Feed Bar Guide(Lower) « « « « « - e KB e « o 1% 5 1
Screw(M4-0.7X10) « « « « . R T £ =3 2
Differential Feed Bar Driving Connection BiitU U2 - « . . .l
Oscillation Adjusting Eccentric + - ik Uizt > <]
Washr = = # 5 5 5 5 @ » e e t;u,gz? S A T |
Oscillation Adjusting Nut® * + « + « § EY WiBRMAEF » b .
Differential Feed Shaft Lever Sleeve J]u EVilfivov—2 )_ . 1
Screw e s e s . ¢« ¢ s & o e @ _IJ ;T '*/ ........... |
Differential Feed Shaft + « « « « < FiiLEUdf+ « « « « o o o . . 1
Feed Lift Block(Front) =« + « « « . fﬁ%@(ﬁﬂ) """"" 1
Foed L0 Shafts = & 5 5 5 4 o = 4 iX'J_L“F$m ......... 1
0il Wick = » * « « « « o o v o o . ML e v v v v ow b s |
Calllar = =t % 5 5.6 % 5 & Hire—w = 5 8.8 5 % 5 v e 9
49 160004 Screw (M6- 1X4 8) """""" 1 72 B T SRS 9
50 100005 Nut - . - TR L A o oy S 1
51 00005 Washer - - - . . Fea s nie SRR e : : ' %

52 31000199

Differention Feed Shaft Lever- ST SR T g






LUBRICATING MECHANISM

Ref.
No.

ok
O W oo -1 U1 I O R =

11
12
13
14
15
16
17
18
19
20

21
22
23
24
20
26
2]
28
29
30

31
32
33
34
39
36
37
38
39
40

41
42
43
44
45
46
47
48
49
o0

Parts
No.

0065453

110012
000234
3100350
009735
310012
0020551
0063251
3100346
004353

3100060
110031
3100061

3100345

3100329
0063217
0063216
0063234
0063235
0065452

3100353
3100357
0031831
3100335
00903830
3100333
0037668
3100332
0037669
3100342

3100358
3100343
110009
3100356
3100331
004124
000567
004126
3100328
0030711

009526
120006
0090918
000419
3100348
3100344
3100330
0021010
310013
160007

0il Tube(4X6X35mm) = « + « -
0il Tube Joint,One Way
Lower Shaft 0iling Outlet - - -

0il Tube(Middle),Complete Set -
Lower Shaft 0iling Shower « -« -
Screw(M4-0.7X8) + « « . .
0il Tube(Short),Complete Set

0il Tube(4X6X30mm) =+ « « + + -

Fitting Stud(Short) « = « « « &
Seal L L A s ® e s
Fitting Stud(Long) =+ + « « » -

()il Pump,Comolete Set s + « «°» -

0il Pump Driving Worm Gear -+ -

Screw(9/64-40X4.4) + « « « « « &
Screw(M6-1X12) ¢ ¢ ¢ o ¢ o« « &

Suction Pipe + = = + ¢ « « + .

. Nutn ------ * ® & 8 s 8 a @

0il Nozzle for Worm Gear + - -
Dust Proof Plate =+ » « « « « &
0il Tube Stay * + + « ¢ « « « &
0il Sight Gauge* * + =« « « « &

Ol ek isere o e 6 e e 6 e 6 e

L]

Screw(M6-1X6) « « « - « « .

Amt.
Description i zd) Req.
(il Beceivey = = 22 5.8 B m. S -l ||| RO R R RPN |
Screw (M4-0. 7><5) '''' A | o 3 22 T g
Nut = ¢ = < -« -......-..-j-‘y!-\...-..--...1
Needle Bar Connecting Rod 0il Pipe O KA&W/NA S« =« « « « . 1
Screw(M4-0.7X4) « « ¢ s ¢ ¢« o o & ﬂ:z\/ e e s s s 4 s 4 e & u 1
DilWick » v s s w ¢ 5 5 & & % & i o e @S 1
O-Ring ....... s e s e o o O I} ;/g" L L |
0il Tube Stay * « » ¢ ¢ ¢« = « & « w Nl Pl T e v s 1
0il Wick Holder « + *+ « « « « « . 2 28 a1 PS- 2 AT |
Screw(9/64-40XT7) ¢+« ¢ ¢ o 0 o o . dhgedis 5 9 % S e o e 1
PLl Filep Cas '® & 8.5 & & &% C e FAIT AN FR S - e
Screw(MA-0,7X12) = « + « + o « o » IR T R T
O—Ring ....... L T T S, QU e o o o o s s s e ]
Qil Filter * & @ % BB & & & & o AT ALIH - « o o 0 o o]
0il Filter Connector + * « + ¢ « « XA JUT 4 JURKKF .+ - - . . 1
Oil Filter Screen Clamp+ ¢« + « « - JAghfMic - « « - . « . . . 1
0il Filter Screen+ « + « « « SR Nt I S 1
Felt » = ¢ o « o o o o o o o o o 7 )V f\ LI T T T T 1
0li Tube(3X5X500mm) """" FAWIRAL T » o 0 o 0w s s
Draining Pipe s « « « ¢ « « « « o & HEhoNA e o 0 0 v 0 0L
0il Sight Top Nozzle =« = « + ¢ ¢ « JXJUe v ¢ ¢ v v v o o '
0il Tube(Long),Complete Set - RN EIR) - - - - o ]
0il Tube Clamp =+ = = = « -« JRERE 7+ RECECIE I .12
0il Tube(4X6X290mm) = + = « » o « FAJUINAF o o« o o v v o}
Non-Return Valve,Complet Set =« - ~3fiftf(H) « « + » « « . . W]
0il Tube(4X6x100mm) * « s MIRL TR e B o 9
0il Tube Joint,Two Way =+ « « - . .

c W OERER . . 5w 5
s 8 g N o e W e gl

. ‘T‘iﬁ%fﬂi% ....... . .

RS o AEE AT I
R | i D A AR
i $[EEYF e s v w38 5 o8 4 & &
AR TR - - - -
AT L 5 & 5 ..

o REEAURCGE) - - - -
B IV R G E o w oy o 1
EREFRIVR () - - - - v
',‘-ﬁ_‘y‘j’(i’ﬁ). & W W OE O S e
C eI F—AET e e e e e .

o KB AINAL T o v vowoaowmowm o
‘/X}I/J_I:)U“vl\°-----
ﬁéém)\,(j’ ......
- BHEERK - R
73"4{)[))\4’}’&1-.....
"ﬁ"’fﬂjb‘-—y... ..... 1

1

% 9

s BTEREE . - e e . g
1

1

.

.
Pt et = = = RO L2 b e DL e e

.



14

KC3-3700

KC3-3611




KC3-3700, KC3-3611

z
jgﬁ
L ]

1
DO BO —

o i
OQDOO-\JG')
DS =

11
12
13
14
15
16
17
18
15
20

21-1
21-7
21-3
21-4
21=5
22-1
22=2
22-3
22-4
22-5
23

24

251
20~
26=1
b2

Parts
__ No.
3109111
3109112
001900
0064041
0064042
001186
0063280
0094801
0094802
0093863
0030814
0090071
000177

0031111

009835
0090812
0090856
0090807
0094604
0063548
0063555

000538

110009

0063670
0063671
0063672
3107000
0063674
0094961
0094962
0094963
3108000
0063653
0094615

001228
3109005
3109006
3109007
3109008

EXCLUSTVE PARTS

Description
Needle Clamp(56)

" (64)

Screv(1/8-44x2.4)

Presser Foot,Complete Set(56) « - .

" "

Screv(9/64-40x 7, 8)

Presser Foot Spring+ « « « « « . .

Stitch Plate(56)
" (64)

Thread Tension Spring Cap+ « « « &
Needle Thread Tension Spring - -
Thread Tension Spring Retainer -

ff:fQEiﬁlbgiﬂlﬁﬂﬁﬁ 1
Amt,
it £ Req.
R R T ru e = 5@y
. . LA I n . . * 9 . .1
..... L - T 3
#I(M) ......... |
(64). . . " Youee G e e 1
------- . [k*)‘/- s R % e e i .I
BN S & w9 0 8 oy )

. . . .fﬁ:ﬁ. .......... .

+%%A$#v;)(n---

ﬁﬁ%h%#vzv(m---

1

i

1

. ﬂéaﬂjij\,ﬁ L R c s e
1

I

Felt « « « o« v o o . I 7:£)V}‘ .
Tension Disc + «» « « . . . kW EFmMe - ... .., .9
Tension Post + « - R CoRBFME. - oL Ll 1
Tension Post Ferrule » + « « . . . -ﬁ%ﬁ?{ﬁ-ﬂfﬁb ------ 0 |
Tension Disc Eyelet s « + « « . . . —ﬁﬁ?ﬂﬂ;ﬁﬁ ------ 1
Thread Lead-in Guide + » « + . . -;ﬁ;ﬁji ------ . 1
Seal Plug+ » +» « . : R - - ]
Seal P]_ug ...... L T, :':b T e v . . . |
Fabric Edge Gu1de(R1ght) e e -;Eiﬁ(45) ..... 1
Washer + -« S e v e e e 4 BT s % w55 0 s 4
Screw(M4-0,7x8) - « . . . . CHERE e v w5 5w v e e 9
Presser Foot,Complete Set(32) « » vz (M) - . ... .. .. 1
" ” (40) . e . " v e e e e ., LT |
" " (48) “ .o (A S LA TN
" " (56) . . " . v e e s e ., -1
” ” (54). . . " v e e e ., |
Stitch Plate(32L)' R R ‘ﬁfﬂi ...... R 1 1
" (40L) « - . . . . "o . T EE ey s
#” (48L) ......... "ooe e e ., L 1
" (55L) c . . . oo e e ., ¥ e e o m 1
" (64L) = » = o o oL L, A I -
Fabric Guide =+ « « « . . AR - P ETTEn “ o]
Screw(3/32-56X3,2) + + « . . . |52 5.0 O ¥ & ¥
Main Feed Dog(32, 40,48, 56) #ikty "I TR I SRR 1
" (64) « « -« .. & W e R S i c e
Differential Feed RiEY - IR I 3 1

n "

Dog (32, 40548 56)
(64) -

”



15

K(C3-3603,3603-11

KC3-3703,3703-11




Ref.

No

1

?omoo-acvm.n-wrét—'
[ oS-I

—

—
—
1
—

11-2

o k.
o N

) gl
14-2
15
16
17
18
19
20

21
il
23
24
25
26
27
28
29
30

Parts
No
3101014
0091736
009932
005554
3101006
0094246
005650
3101005
120009
3101001
3101002

3101003
3101004

110100
3101017
3101010
3101011
3100643
3101008
0096277

000426

110011
0063356

3101013
000924
0094235
110013
180010
000547
00917093
0081707
001457
0091708

KC3-3603,3603-11,KC3-3703,3703-11 EXCLUSIVE PARTS (1) #7E7FIVERES&M (D) 15
Amt.
Description 0 Req.
Folder(for Type Q) ........ fﬁiﬁ(g) .......... 1
Folder Clamp = = » = * @ = s = » &» ﬁgiﬁﬂﬁfj}# ......... 1
Screw(M4-0.7 XA) + o 0 0o 0w e ﬂ:’\"‘/ ........... 9
Screw (M6-1 XB) = ¢ v e - &7 A 1
Folder Support = = + = * = = * = * Eﬁ}ﬁlﬁﬁ ......... 1
Folder Support Fixing plate+ -« * * ERRNEEER -0 ¢ - - |
Screw (HE}*-O.SXM) ......... ERY o v o e e e e 2
Folder Supporting Plate=+ + <« = = ° EHEA e o e e e 1
Screw (M4—0.7 X 12) ......... ﬂ:%‘/ ........... 2
Front Cover (VC2603,2703) =« = « * * BBERE A= o o o o v e 1
" (VC2603-11,2703-11) - - B &R OE W R e 1
Supplementary Front Cover (VC2603,2703) Ei e 1 b DA |
" ” (VC2603-11,2703-11) R 1
Serew (M3-0.5X6) + = = o ¢ o o o R e o o o v e v oo 9
Machine Frame UpiE o= = s o cinad &) & F—ANy K ¢+ ¢« 1
Slide Cover(VC2603,2703) =« = « « - PR e o o v 00 oo e 1
" (VC2603-11,2703-11) « = # o =« a s o o 0 s oo 1
Supplementary Slide Cover =+ » * * * BURMEBAR -« 0 0 e 0 0 e 1
Cloth Plates ¢ = = » =+ « = = = ¢ sas il l R R 1
Fabric Slide Plate = « * * » = = * Pk, AR I I 1
Washer =+ ¢ = ¢ *+ = ¢ = ¢ ¢ o ¢ o o 0y \‘/‘.\; .......... 1
Screw(M5-0.8X 10) ......... 155 370N BN |
Supplementary Gloth Plate(For plain seaming) noAaty- MG CORR) - 1
Stitch Plate Support =« « * ¢ = = °* SHEERAIRR e o 0 e e e e e e 1
Seal Plug® » = * ¢ » = = ¢ ¢ =+ FTERE e o 0 0 e e e e e e e 1
Tape Guide Holder « « <« « * = = ¢ ° F—TFHA KRR <« - 1
Screw (M4-0,7X8) = = = « + = e e FRY e e e e e e e e 9
Screw(MA-0.7X10) « = « ¢« o ¢ o ¢ FR e v 0o o0 o0 0o 2
Washer = ® = ¢ = ¢ = ¢ &« o @« ¢ r7 o) :‘/.‘7 .......... 1
Tape Guide(Short) » =+ ¢ * = = = = ¢ F—FHALARKEE) « + » « o 92
Tape Guide Adjusting Holder - - -+ ° F—SHAREI e v o o o o 9
Screw(11/64-40%X3.3) = =+« 0+ o FERY e o0 o v o e e 4
Tape Guide{long) + » » » & = & » F=THALA R > > » =+ - 2
Nut » * = = s o & s o o o o o s s ¢ j'-.y ]-\ ........... 2

31

000340



KC3-3603

Z4Nw)
= -
4\..\\ I,.J
7 = .
™ 0y o L) =
m I ey o o
o~ = = =
/@ & &= __ \ :
3 = o~ -
e = S &
v s —t
e = i S =
= = T
i ° 33 &

1
—

16



KC3-3603,3603-11,KC3-3703,3703-11  EXCLUSIVE PARTS(2) PIEFNERBRO 16
Ref., Parts Amt,
N N Description i Req
1-1 0094215 Presser Foot,Complete Set(32) + + « T (M) » + « « « « . . . PR
1-2 0094216 " " (40) « « - " TEEE R : i
1-3 0094217 " ” (48) - " R s 1
1-4 0094219 " " (64) B e e e e N .
2 001186 Screw(9/64-40X7,8) - I ﬂ:/’(\/ ........... ]
3 0091725 Presser Foot Springs « » « « « . IR » 5 8 8 & 8 o = 1
4 005133 Screv(1/8-44X4,5) « « « « v v .. IERIF o o o o5 5 4 5 4 . 1
5 000220 Lock Nut = « « « « o & "-'ﬂ:‘)?‘f"yl\ ........ '
6 003300 Adju‘;tlng Screw(}/8 44)(13) SIS e v % 5 8 e e e o s 1
7-1 0094210 tich Plate(32) - R 1 T 1
7-2 0084211 " (40) AR R T e R A 1
7-3 0094212 " (48) « v « v o v v v i i e e e e e e 4]
7-4 0094214 " (64) + « « « o W R & 4 Sty g5 1
8-1 3109018 Main Feed Dog(32,40,48,56) « « « w8360 « v v v v . L L. o]
8-2 3109021 " 7o (64)(40-11,64-11) «» « ... ..., %5 -
9-1 3109017 Differential Feed Dog(32,40,48,56) B! « o o o« « o v o . . . 1
2-2 3109022 " 1 R I P T 1
10 0085238 Presser Foot,Complete Set (40) - W) « « #9006 i
11 0095234 Sticfh Plate(40) « « « « « . PR e e e ool 1
12 3109020 Differential Feed dog(40 ll 64 11) BIEN « o o v 0 0w L L, 1
13-1 3108111 \eedle Clamp(56) - - v BRI & o & W e . ]
13-2 3169112 " (B4) » o« « v v o v .. " $WOW e o o 1
14 001300 Screw(1/8-44X72,4) « « « . . b SRR e W R W e e s 3
15 0093864 Thread Tension Spring Cap+ » ¢« « a3 f)\:(\:\wv v F(E) - «
16 0090814 \eedle Tread Tension Spring+ - - - i - S B 1
17 0090071 Thread Tension Spring Retainer - - RMFNRFY 9 FP(F) -«
18 000177 Felt for 31111 + « « « o 4 o o . . T e 6 4 b by ow o 2
19 0031111 Tension Disc ¢ « ¢ ¢« ¢ & o v v ., SRRFM - « o« o o .. L, 9
20 009835 Tension Post = » « « « . . e RBFEL - 0L L 1
21 0080812 Tension Post Ferrule « + « « . . . ,—%3}5?—1@;‘%}3& % +3
22 0080856 Tension Disc Eyelet s « « « + o . . W PR e« o v v v v .. 1
23 00380807 Thread Lead In Guide + « + « « « . MRFERE - « « - v o 00
24-1 0094908 Presser Foot,Complete Set(56) + - - #ﬁ.‘r_(ﬁ‘ﬂ) T M e e o #]
24-2 0094909 " " (64) » - JERCE I .
20-1 0094901 Stich Plate(36) » + » « + « « . .. fﬂ:& ......... 1
25-2 0094902 " (64) - TEEER . 44 e %o s 1
26 0085089 Presser Foot Complpte Set( 8) #ﬁ:l:(ﬂ‘ﬁ) s e ]
27 0095085 Stich Plete(56) - .. oo B ¢ %@ S e 1



17

KC3-3613

KC3-3613 EXTRA PARTS

KC3-3613-056

12

KC3-1613-048L

For covering seam sewn by
I needle, overlock machine

LAS & — KBV




KC3-3613 EXCLUSIVE PARTS

Ref.
No

O WO~ U L RS =

p—t

bk pot ok ek ek ek et e
Co O U b o rs —

Parts
Na

0094036

001186
0094890

005133
0094066
3109031
3109030
3101101

- 3101100

000538

110009
0094093
0063280
0096359
3008020
0096052
0094051
3108005

BT FIVER S 17

Description m gz;;
Presser Foot, Complete Set(48) - - ()« « ... 1
Screw(9/64-40X7.8) ¢« « ¢ « « . . . Fioe 3 i I 1
Presser Foot Springs+ « « « « .+ . . PRI %« o5 48 5 . . 1
Screw(1/8-44>(4.5) ........ RV e oo v oo oo, 1
Stitch Plate(48L) » + + « « « « . . LS « v 0w 3 % 5 w0 1
Main Feed Dog+ = + + « « « v o . . PP % % v oo % % % 5 1
Differential Feed Dog+ + « « « « BIEEM) & & # & o n 6 5 % @ o 1
Edge Guide(Right) « « + « « « « ., EREE) « « v v v v oL 1
Edge Guide(Left) =« » o + o « o o . EH (FE) @« o ¢ v v v v o .. 1
Uasher % 2 o> = m s % 5 5 & @ « o « DG & v o 5% & 5w 9
Screg(m_ojxg) ......... ERY Y 88 4 v 00 5 o5 2
Presser Foot, Complete Set(56) - - ;b ) 1
Presser Foot Spring+ « « « « « . . i - )
Stitch Plate(SSL) L T T g{-*ﬁ ............ 1
Stitch Plate(SSL) * s 4 e e s e e . @ﬁ& ............ 1
Stitch Plate(48L) .......... ﬁfﬁ ............ 1
Stiteh Plate(48L) « » = » » & % 4 = 7 I T S 1
Main Feed Dog+ = « « « v « « . . . 755 HCE I 1



18

KC3-3640P, KC3-3645P, KC3-3742P(1)




_1Mm“ﬁ

KC3-3640P, KC3-3645P, KC3- 3742 EXCLUSIVE PARTS(1)
EALLUSIVE PARTS(1)

Ref. Parts Amt,
Mo _ No_ Description m_ 4 Req.
] 3100625 Lpper Feed Roller Shaft Bracket « - LO—sS#754 ., N -
2 120019 Screw(M6-1X18) « « « .+ . SR ERA S w e w W L, .4
3 000779 Knock Pin+ « « « « « ., LR R Al s e e v 6 W . 9
4 3100006 Seal Plug™ = » » v o & & o o o 4 4 FriT 1
o 3100607 Roller Shaft Bushing (Right) » + .« . Lo—S#r., Valffe = -
6 3100604 Upper Feed Roller Shaft Lever « + . _}:[j-—:jﬁfﬂfgig ........ 1
7 003662 Screw(M6=1X6) « + « v v o . . . . T 5 & w4 o 8t W g b 9
8 0065398 Upper Feed Roller Shaft Collar « EB—SR S v v 5 & . ]
9 009604 Screvw(11/64-40X5.5) « « . . . “HERE S v w8 ey o v
10 - 3100626 Roller Shaft Bushing(Left) . _tEI-—"?vﬁﬂl‘f-y:‘/:_(Zﬁ) 1
11 0065395 0il Seal = = + .+ . . R 02 TR |
12 3100605 Lpper Feed Roller Shaft«  » . . cEo—Séy. . v
13 3100608 Upper Feed Roller Lever s « « « . * Dl S0 e 5 & w ‘e 1
14 120012 Screw(M6=1X20) » » o « o o . . . R o 8 5w ow s g . 1.
15 0065400 Upper Feed Roller Lever Rod+ « « . Fo—-35 LNR—oyR. .. .
1 001174 Screw(9/64-40X10.3) + « « « . . EREPE S 5 e B B o ow o ow x 2
17 0060109 Ball Stud for 63400+ - + « . . . s Fo—s bN—DOy KEE . . 5
18 0065401 Upper Feed Roller Lever Pin+ « . . HEH~F iy ; - 5 ., 1
13 0065402 Upper Feed Roller Lever Rod Sleeve LN—p1 ., KZRY—7. .. o
20 000613 Washer « « « v v o o L L L, '--'j\_‘}f/{vo---.....l
21 000306 .’\Jut----'--_ ......... TP s s 4 5 « JE N
22 0032921 Upper Feed Roller Driving Red Pip - el 1 108 5 T ]
23 160001 Screw(M4-0.7X4) « « « o . . . . [ 5 1
24 3100602 Lpper Feed Roller Driving Rod+ + . EO-Sng - v« “ ]
25 3100192 Retaining Ring + « « « « . . . R L i | 5.7 I e mf
26 3100623 Roller Bearing + « - « . . M= Y 72\ 4] L, N 1
27 3100603 Upper Feed Roller Regulator,Complete Set Lo—smsmse) - .
28 3100601 Upper Feed Roller Eccentric s+ « .« M E R v s g e 1
29 3100600 Upper Feed Roller Regulator « + - -_j;[l—-)ﬂjﬁ’ﬁgg ve e e .
30 160003 Screv (M5-0.8X5) « « « v . .. . . RS o o o oL, L ¥ &
31 180007 Adjusting Screw (M5-0.8 X 6) AR« o o o oL 1
32 120008 Screv(M4-0.7X8) + « « . .. .. o (R . 2w ow g % ]
33 000530 Washer « - « « . . R e o 4 R 1

HI7EF

—_— = L




19

KC3-3640P, KC3-36451°, KC3-3742P (2) %

VC2742P ONLY

39




KC3-3640P, KC3-3645P, KC3-37421°  EXCLUSIVE PARTS (2)

Ref

28=1
28-2
28-3
28-4
28-]
29-2
28-3
29-4
30

31
“n
L
e
.

]

35
36
37
38
39

Parts
X
3100611
008976
3100612
110009
3100613
003667
0090620
006270
160001
0060056

3100617
0065413
3100616
0065421

000145
0065420
3100615

000306

007621
0085061

0095065
0095066
0065417
3100618

160005
0065415
0065418
0065422
0065468
0066735
0066737
0065461
0065469
0066736
0066738

000492

3100620
120006
000652

3100622
160501

3100621

006L567

0067028

HTEFNVERBREE) 19

Amt,

Description i1 R 2] Req.
Lpper Feed Roller Yokes s « « « « to—S3—25 .. ... c el
SC]‘CU(HG‘] XlS) O _ll‘?\i-/ R . -1
Lpper Feed Roller Yoke Guide + + « hO—33—2 44 K - 1
Screw(M4-0,7X8) + o o - IR ¥ I R, 9
Upper Feed Roller Yoke Pin BB S == P w0 @ e e 1
Screw(M6-1X6) « « ¢ v o o 0 . B 5 B TR EER 1
Cotter PIifi * 8 8 & > = = ~ « = 1] LD/ s> S T SR 1
Screw(9/64-40X0,5) « « « « « o o . TLERis 2 3 5 (B B 65 REE B }
SCFLW("M 0. 7)(4) R E R R R L}::I"./ ........... 9
Retaining Ring § B w w w ee ABSFTH  » » 2w 5 1
Clutch Driving Shaft « « « « ¢ v « IS FHf. « « o . . . L. 1
Clutch Driving Shaft Bushing(Lef) « 5o Fd7 v 2 (A) + + -+ |
Clutch Driving Shaft Bush1ng(R1ght)i7‘7‘/7F$E_J via(dg) e - .
Clutch Tension Sleeve * + - 2 ),;iFj—,/,/g Al}—q w iR
Adjusting Nut s * « « .« « « « . - FEN T bie % % 6 & & 4 e 1
Clutch Tension Spring+ + + « « « D‘?y?“}"‘/‘.‘/a SATREE & 2 a4 ]
Clutch Driving Lever' I DIy FRGE) e e 1
Nut » » « » -« L T .j—\y[‘.......-...}
Screw(9/64- 40)(8 5) ----- B o« v 5 o 9 & 8 12
Clutch =« =« - e e e s '7"5‘))9:’""‘ ..... VA
Clutch Spring+ « « « - E R RS BRI W v s . 19
Clutch Spring Seat =« « « = « « . . DI9FNKE « ¢ v v . 0§
Clutch Roller = « « » « « « « « . . DI39FO=F ¢ o s o o o 6
ClutchSpacer'-'-'-'""95:’?7\/\“—4}-----.1
Screw(MB—lXB) .......... [ S 1
Clutch Sleeve s + = « « « « « o o DI39FAY—=T 0« ¢ v v o o]
Clutch Check Plate « » » « « « & D59 FWEA) -« « 0o
Upper Feed Roller(30 teeth) « + « o EO—S5(301L) « « « « « + . 1
" (26 teeth) « + « - B B e s 5 5 . . 1

” (24 teeth) » + - -« oo(2800) 0 v e b6 e s

" (20 teeth) » « « n (ZOLU) R |

Lower Feed Roller(15 teeth) « « « - TESUI5H) & ® s o, = g 5]
" (13 teeth) - - - - PRl e w ww e i

" (12 teeth) « - w G o m o oew 1

" (10 teeth) s m (0> > om 5w 5
Corrugated Washer + + + -« 5/ v 0 B
Lower Feed Roller Support « + - - FO—FHR—K. ...
Screw(MB-1X12) « « « + « . N R B 9
Knock Pines * « « ¢ o « o o, 0 o o & AGFIPET o % % % &% H e D
Lower Feed Roller Shaft« « « « « . T:Elh-tyiﬁ --------- I
Screw(M4-0.7X4) « ¢ v ¢ v o v 0 RS e e e e e 9
Lover Feed Roller Cover - - FO—SHBI AN~ « o . .
Screw(MS*O.SXG) ......... e 0 T e L 3
Upper Feed Roller(for VC2742P) + + O =+ o v o v v v o o . 1

Lover Feed Roller(for VC2742P)

.._Fljh—i' 2 b s e o oW W



20

KC3-3640P, KC3-3645P, KC3-13742P (3)




D X G0 -1 B L s e ha o

—

P e e
O o O o —

i T
O oo -ao

]
[}

[l - LR Y
W LY PO —

[l S ]
~ y

o Y o
< W oo

31
32

Purts
Ao
0065381
001440
000538
000334
0034979
006075
0067126
0065374
0065375
0095027

0065376
006038
0065407
005650
0065402
006411
000340
009931
3100614
3100610

009753
000779
0065405
003662
3100609
0065404
0034117
000690
000613
0067111

000487
170008

KC3-3640P" KC3-3645P, KC3-37421°_EXCLUSTVE PARTS(3) YTETNVEREEGB) 20
Ref.
o

— i,
Upper F Fef,d Roller Lifter(Right) }_D—-)igb‘(g) %
Screw(11/64- 40)(8 3) e e . o bilsia v LT g e e w9
Washer « + « « « v v v v v v . .. Vgl s A ey g b ow 2
Nut e o o o o o o o A j—y }\ RO R T . e 2
Flexible Wire Clamp Bushing + - « « '74‘\%}:%7 L L P
Serew(11/64-40X6) « « « « « o . . PIERT e % % o v w5 o 9
Lifter Connecting Plate+ + « « « . Lmhﬁ%&'ﬁﬁ)}ﬁ S e e e ]
Upper Feed Roller Lifter (Left) » - Eos-ZfBhiE s &ow wom g 1
Upper Feed Roller Lifter Pin + » - Eodaiohr Y, T 1
Retaining Ring PERTaSE RN RE Ry TP s 5 sk 9
Lifter Connecting Plate « « + - . * PSR © @& @ « » = 5 1
Screw(3/16-32X2.2) + + « o « « .« “JERTF e ® @ o e ow o . .
Roller Press Bar Bracket + « « - Fo— 2 % 21 E S 1
Screw(M5-0.8X14) S R B 10 8. S S|
Lifting Lever Sleeve D L o = £ j)L/)\-j(lj~v o §
Screv (11/64- 40><5 5) ....... [1o S i
Nut = » = = o o ¢ o o 4 0 0 v o 1 /9‘)"} o Cer e e ]
Stop Scr‘ew(ll/64 40)(26) ce e e Xf\y)\"jxy"- |
Roller Press Spring+ « + « - « . . _trjh-—:}ﬁ!:r_;\"z‘; ..... . 1
Upper Feed Roller Bracket « + « + » 851 i e 7, SO WM 1
Screw(M6-1X35) « « « v o v v . . . Ry PR R W w s
Knock Pin+ » « v v v v v v v L L B E . b s o
Roller Press Bar Bushlng(bpper) j:n——;j#u—_gj //J.(J:) 1
Screv(M6-1X6) « « « « . . . J_[;:(\y " .1
Roller Press Bar Bushlng(Lower) EI-——;#?I.%ﬁ? /,/_—1(7:) 1
Upper Feed Rolller Press Bar + « « |-p— —S#HIRE. .. . 1
Retaining Ring -« « « « « « . . . RPN e w5k m ko 1
STtOp Pili » « « 5 & % % & m o o o 7\]\.)7"5;/ ........ 1
Washer =« « « « « o« o . . . v . e .r‘j\y-‘/;(,. A S

Upper Feed Roller Lifting Lever - "BBTEE S 0 0 88 . g

Corrugatad Washer» « « « « . . . . BRI e e o o .., « %9
SCFGW(MS-IXQ) L I O‘L[:z\\:‘,/“- LR AL B TR R .1



21

KC3-3640P, KC3-3645P (4)

KC3-3645P

NNy
L1y
FYAY SR




KC3-3640, KC3-36451 EXCLUSIVE PARTS (4)

Ret.
No_

—
1

i
e —

| 1

1

I

| I
B N s

oclbooc.ooo--sqh;lqmmmor.bwum
Lo DO

—t e b

—_—
— et
| |
S

— = b
(o) TS5 IV FURY K]

17

Parts
No
0063548
0094604
3100641
3100643
000532
3109011
3108013
3109010
3109012
0065367
0065368
0065369
0065371
001186
0063280
0065345
0065346
0065347
0065449

3100640
3100642
3100630
3100631
000538
116008
0095367
004182

7 EF VS (1)
Description _ 0

Seal Pluge * « = = * + ¢ o« o o o ZEFR e o e e 0 e e 0.
Seal Plug ............. —:J: ..........
Supplementary Slide Cover(32,40, 48)#%{Jﬁiﬁﬁﬂb$& ------
" " (64) - /7
Was_her .............. T B LI I S
Main Feed Dog(32,40,48) « « « « « « k¢ « + ¢« v o o o .
" " (64) --------- /B TR R N,
Differential Feed Dog(32,40,48) « « FigE! + + + + ¢« « « « .
" y (64) « « « « 77 B R
Presser Foot,Complete Set(32) + » - #T ()« « « « « « +
" " (40) « « W OE MmO E & s
" " (48) + + 7
i " (64) .« . H o e« o o s o o o @
Screw(9/64-40X7.8) « « « + o o o J_I::(\ .........
Presser oot Spring=+ = « = = = = - F15S ;a2 - SRR
Stitch Plate(SZL) o mc Gl e ie e ami te Ge %f-*}i ..........
" (40L) --------- B s o o s s o s o o @
" (48L) = « » » ¢ « o o & S T
n (64L) ......... 7
Slide Cover(32,40,48) « « « « « « B« =« =02 2 s
" (64) .......... B e o s s+ s o o o &
Folder(Left) ............ ﬁEiﬁ(Zﬁ) ........
Folder(Right) ........... ﬁ;ﬂ%(ii) ........
Washer =« * ¢ ¢ * & ¢ ¢ o« ¢ & « & & Ly w >/ I R TR
Screw(M4-0,7X8) « ¢ « « ¢ o o . ksl 4 8 35 & 4 o o
Folder Chip e « ¢ = + ¢ ¢ ¢ « « « EHF 9T e v oo o0
Screw(3/32-56X2.5) « + ¢ ¢+ o o s e R R



SUPER HIGH SPEED
K~CHANCE KC3 SERIES CYLINDER BED

CHAINSTITCH MACHINE

**¥ PLEASE REFER TO OUR PICTURE : THE WAY HOW TO PUT THE THREAD #*%%

DIRECTIONS : REFER TO THE FOLLOWING FIGURE, DON*T PUT INTO
WRONG THREAD, PLEASE LOOK AT THE PICTURE TO

SHOW YOU HOW TO PUT THE THREAD STEP BY STEP,
DON!T MAKES UP THE THREAD,

*¥¥% THE PICTURE SHOW YOU THE WAY HOW TO PUT THE THREAD %%

*¥%¥%¥% PLEASE LOOK CAREFULLY *%%%%%

A,B,C, *%x%x%% NEEDLE THREAD,
D, *X%¥%¥%X%X¥%¥%% TOP COVER THREAD,
E, *¥%¥%¥%¥¥xx% LOOPER THREAD,




